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Cities Service 0il Company #1 Little Box Canyon Unit -~ continued

WOC 21 hrs. Tested 9-5/8" casing to 1500# for 30 minutes with no drop in pressure.
Drilled float and 1/2 shoe joint and tested to 1500# for 30 minutes with no drop in
pressure. ,

USGS was notified and witnessed cementing job,
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